’:b onga Engine Drive Pumps

Blazemaster Twin

Pentair Water

SERVICE PARTS Section: ENGINE DRIVE Updated: Sept 07




’:b o“ga Engine Drive Pumps

Blazemaster Twin

Pentair Water
SERVICE PARTS Section: ENGINE DRIVE Updated: Sept 07
Blazemaster Engine Drive Pumps - Twin Impeller
B Model BLAZEMASTER TWIN IMPELLER
BM55H BM90OH BM70Y
Part number BM65H BM9OHE BM70YE
Items with suffix K are packaged for display. BM65HE BM13HE BM10YE
Item Description Qty Part number
1 Gasket - Discharge 1 510960K 510960K 510960K
2 Flange - Discharge 175" BSP 1 410933S - -
Flange - Discharge 2" BSP 1 4109438 410943S 4109438
3 Handle 1 305590 - -
Nut - Bush 3/8" (Handle) Not shown 2 609010K - -
4 Cap & Washer 2" BSP As Required 800382 800382 800382
Cap & Washer 172"BSP As Required 800112 - -
Cap & Washer 1"BSP 2 800111 800111 800111
5 Suction Cover 1 305558 305558 305558
6 Wear Ring 2 510970K 510980K 510980K
7 Screw - Impeller 1 702592 702592 702592
8 Washer Impeller M10 x 30 1 609040 609040 609040
Washer Impeller M10 x 40(Not Shown) 1 - 609050 609050
9 Impeller - 5/8" Shaft 2 511050K - -
Impeller - 1" Shaft 2 - 511060K 511060K
10 Diffuser - Interstage 1 305538 305538 305538
11 O'ring - Diffuser Interstage 1 702261K 702261K 702261K
12 Diffuser - 2nd Stage 1 305518 305518 305518
13 Spacer Sleeve 5/8" & %" Shaft 1 608770K - -
Spacer Sleeve 1" Shaft 1 - 608780K 608780K
14 Stub Shaft 5/8" 1 608930K - -
Stub Shaft 1" 1 - 608950K 608950K
15 Seal - Mechanical %" 1 700270 - -
Seal - Mechanical 1" 1 - 700274K 700274K
Spacer - Yoke Bolt (Not Shown) 4 609070K - -
16 Bolt & Seal Kit (Set/12) 1 800273K 800273K 800273K
17 Yoke %" Blazemaster 1 3054938 - -
Yoke 1" Blazemaster 1 - 3055038 3055038
18 Nuts Casing (Set/12) 6 800092K 800092K 800092K
19 Screw (Set/8) M8 8 702771K 702771K 702771K
20 Flange - Suction 12" BSP 1 4108538 - -
Flange - Suction 2" BSP 1 410863S 410863S 410863S
21 Gasket - Clacker Assy 1 511150 511150 511150
22 Bolts - Casing 6 (4 if handle) 702639 702639 702639
Bolts - Casing 2 702806 - -
23 Plug 4" Drain (Including Oring) 1 800222 800222 800222
24 Casing 1 3054838 3054838 3054838
25 O'ring Suction Cover 1 705901K 705901K 705901K
26 Washer (Spring) - Impeller 1 705886 705886 705886
27 O'ring - Casing 1 702216K 702216K 702216K
NS Strap - Cap (Triple) 1 505382 505382 505382
NS Anti Vibration Feet (Set/2) 1 801356K - -
NS Bracket Support 1 608960 - -

Quantity column indicates maximum number of individual items per service repair.
The part number given is for singular units unless otherwise stated in the item description.
Drawings are indicative only, product appearance may change slightly.



